

B/L# 322628  
Date 12/14/04

**JEWETT AREA**  
**CHAMBER OF COMMERCE**  
P. O. Box 220  
Jewett, Texas 75846

**NUCOR**  
**BAR MILL GROUP**  
JEWETT DIVISION

CERTIFIED MILL TEST REPORT

52013

A Division of NUCOR Corporation  
Jewett, Texas 75846 Telephone (903) 626-4461 Sales (800) 527-6445

52013  
SOLD TO: FERRECARSA, S.A. DE C.V.  
HOLBRIN 217 DESP. 404  
COL. NOCHERBENA  
MEXICO, D.F. MX 03720

ISO 9002 Registered by



SHIP TO: ON TIME FORWARDING CO  
12018 AUBURN ROAD  
LAREDO TX

SIZE	HEAT	CUSTOMER	Bend												
GRADE	NUMBER	PO NUMBER	C	MA	SI	S	P	V	ND	CU	CI	NI	MO	SA	TEST

6 X 4 X 3/8	400-3413	120904	.14	.73	.22	.044	.007	.005	.010	.47	.08	.14	.036	.019	
ASTM A36-04/A539-04 GR 50			Tensile 1: 73200 Yield 1: 53500 Elong% 1: 21 Tensile 2: 73500 Yield 2: 53600 Elong% 2: 22												
6 X 4 X 3/8	400-3414	120904	.15	.71	.14	.047	.008	.003	.010	.43	.09	.13	.032	.016	
ASTM A36-04/A539-04 GR 50			Tensile 1: 76700 Yield 1: 57300 Elong% 1: 21 Tensile 2: 75100 Yield 2: 56700 Elong% 2: 21												

FERRECARSA VENTAS

56151700-206

01/06/2005 17:29

ELONGATION IN 8 INCH SCALE  
MELTED AND MANUFACTURED IN U.S.A.

ALL MATERIAL STRAND CAST

CHIEF METALLURGIST

*Ben R. King*

PAG. 01